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3. A8 ES/ERA/A R (Test Sample)
A & 9 (Description) : A {2 23 A9 =)
A &3 A} (Manufacturer) @ (F)A Rl A
2 9 % (Model Name) : SCAP-3
A ZHF (Serial Number) : —
7] EF (Remark) : -

4, N8713F (Date of Test) : 20179 04<¥€ 064 ~ 201743 04€ 149
5. 1878/ (Test Standard/Method) : IEC 60529: 2001

6. A 887 (Testing Environment)
2% (Temperature) : ( 18.4 + 2.0 ) T, &% (Humidity) : ( 37 £ 2 ) % B.H.

7. 82 (Test Results) : &3 (IPGE)

"3 (Note) = 1. °] A M A=|&7F AEE A 8ol cfst Az 2to)n,
(The test results contained apply only to the test sample(s) supplied by the client)
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(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)
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1.1 A¥F4
E AlgL  “IEC 60529: 2001”7 & 83
1.2 NEARR
o A AR A A2 x
R} v SGAP—3
i i FA 121 mm xX 507 mm (EAA A2
(2™ 1: HER]
1.3 Al g8
. 2% =11 0o U e Wl 2 0 ) V)
s 55 . @87 x£,2) % R H
« 7)<t © (100.1 = 2.0) kPa
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2. N¥zd 9 23

A=t 1P ANgza 2 3

AEE FHEHe] EFA golo] ZAAE: 50 ym
e AlEE BHEHY BFA ftelo] 7A: 75 pm
« BHETT XL F 2 kg/m®
Al=y2 e = E 2/1m
9% 3x 2H9 6 |22 MAAENE =%
Aol @ nE s AlES] U8H: ek 890 cm?

« AlEe] URL™: —2.00 kPa{—200 mmH:0)

o AlE2 F7] EFYZ: 0.15 L/min

« ARL U£3F du) Al7tE F7] FU&: 10.47 4
* AlEAZ: 8 h

2.3 FFAE=A
o xZe] E FHA: 125 mm
o LZoAq2 H<5: (100 £ 5) L/min
» AA B EAHEAY: xZZHE 25 m "oz LA
AEe Jes 6 27 120 mm 93 = g
= ¢ wZo Ag ZHAR A 28 m

24 TAEUE

e AEAZF 3 min

3. AMg A §5

il A = 3 A A= e ICP ¥& TALAR | AN B
EETA TESTO Testo 622 |ICP20140892]| 2016. 05. 10 KTL
H] o] 24 2} 3 MITUTOYO CD-20APX |ICP20160207| 2016. 05. 19 KTL
o 752
= KOMETER GA-101 ICP20150325| 2016. 05. 13 DDHT
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